



# TEST REPORT

1. No : KWR1309013

2. Client

- o Name : NUGA MEDICAL CO., LTD. (Kim, Hong-Jae)
- o Address : Donghwa Medical Instrument Complex, 1642-10, Donghwa 3-Ri, Munmak-Eup, Wonju-Si, Gangwon-Do, Korea
- o Date of Receipt : 2011. 03. 09
- o Date of Issued : 2011. 03. 23

3. Use of Report : Quality control

4. Test Sample : TOURMANIUM CERAMIC

5. Test Results

Test Item	Unit	Test Results	Test method used	Test condition
Anion(Blank)	ea/cm <sup>3</sup>	74	KCL-FIR -1042 : 2011	Temperature : 21 °C ± 3 °C
Anion(Sample)	ea/cm <sup>3</sup>	105		Humidity R.H. : 55 % ± 15 %

※ The quantity of a sample : 200 g

※ Test apparatus : Particle (under 0.002 μm), Flow (60 L/min), Resolution (5 ea/cm<sup>3</sup>)

----- End of Report -----

Affirmation	Tested by	Hyoung Wook Lee <i>Hyoung Wook</i>	Technical Manager	Wan Sik Koo <i>Koo</i>
-------------	-----------	------------------------------------	-------------------	------------------------

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.  
The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.

## Korea Conformity Laboratories

President Tae Shik Oh

*TaeShik Oh*

Address : 435-010 805Ho, Hyundai I-Valley, 14-1, Dang-dong, Gunpo-si, Gyeonggi-do, Korea 82-31-389-9150

Result Inquiry : Well-Being Materials team 81-2-3415-8876